498 , 8 &

2 52 & (1966) 3 FH

BRUTCHRIR, Ty — Ry 2R g 107t/ cm?
EMEUTVS. ch b ERBTCOBTOBRICELD 128
HRREZHERTH3 LD TPREHMLL T, TOK
WSS Whisker 2729 T W5 4D 8 d 5. ;

Y EOEBRERD 5, PEEHLO CO ¥ 212 X % KRR
TO ELHMHE FE UTREFRHERACI 380 Tdh
b,@m@ﬁm5¢577/a%%%w%®%m%&§
bb%%@tubﬂé ' ,

H : .4_.' ﬁ"E _'%_
%%@@%m%mmomTﬁﬁb&@ﬁﬁ%%n.
(1) BEREBLIRIAE (CaO/SiOy) DR IEARET 1273

&, REEERESE D FeO+CaO+SiOy+ALO; (%) Ol
W DI ECO W R X 3 BITEMEI T L.

(2) BRSBTS » 2 2ETS. 20K

idiofnorphic BT 72424 b~ s 4 POREEE

LERYH B i», allotrlomorphlc FHER° matrix ¥4 T

QAR

@)vﬁﬁﬁmmhwéﬁmﬁﬁﬁdﬁiﬁ&ﬁfw
ﬁm%?ﬁ‘]bn‘%m%@ B EAEW. '

C(4) GO w2 Tk 3 BT ﬁﬁﬁﬁﬁﬁbm
7b>, é@%@ff&%m@ T DO2NT, ~*E!%5Eb7"ﬁv
‘/amﬁﬁUT%mﬁiﬁwﬁé

(5) " Cowlmiégm%%iikbfﬁ?ﬁmw
HAEE230THh, BT CE?‘%?v /ﬁﬁb%}}’l‘
RREEAZBEL TV 5. i

1) f%: t‘gfﬁ\’s JEEE @i&ﬁﬁ: 51 (1965> 1Q, jo
1756 L g
2) BN, xRk, B, W fEHE s
g 2o, 51 (1%65) 10, p. 1758 :
3) JeFH, ﬁ#a %ﬂj‘ @E&%: 50 (1964) 11, P.
1577
4) BE, ER, &, ﬂ% @Etﬁﬁ, 51 (1965) 12;
p- 2203.
5) ABBEIGE: 3F 54 ZE 4 65 AP, No. 951
R (1965)

6’) L. BocpanDy & R .WARTIMANN: * Arch. Elsenhut—

tenw., 36 (1965) 3, p. 223

'7) M. Hansen: Arch. Eisenhiittenw., 34 (1963) 3,

. p. 152

8)ﬁﬂ,mﬁ=%&%,m(9%)%P-%4

9) N. H. HarsorD & D: C. GoLperING: J. Iron &
Steel Inst. (U. K.), (1965) 4, p. 356

10y J. W. GRUNLR Economic Geology, (1926) 21,
p. 375

11) H. BriLi-Epwarps, B. L. Danierr. & R. L.
Samuer: J. Iron & Steel Inst. (U.K.), (1965)
4, p. 361

12) T, fi: gk&e, 49 (1963) 10, p. 1344

13) .R, Baukron: Stall u. Eisen, 27 (1956) 2, p 95

CREBED Y v v 2 —FREERZEN 2O,
1@K0wfﬁﬁ?5cttut.

RESEE - B8

mmOR %y ﬁﬁ@ﬂﬁ%‘@ﬁq%%@iﬁﬁﬁ

* Fig. 1.

(&4-4 ﬁ%ﬂ@ﬁﬁt ETHLE DER

NS, BRBIER

THRONE & Tl REMSE - ERAA

Influence of Chemical Composition upon the

Degradation of Sinter in the
Reducton. ’

Dr. Takashi Kosuce, Dr. Koretaka KODAMA

and Takehiro Horio. ”

1. & B

Course of

WA TS T, W98 ZE 12 B LT ROEFb &

B CEAMTFTEORE2 XL, BREXERL, BEA
HBREROEN, FEHEEO LRE2A. 2ok RAE
1 AR URRERE 12 BelAU RN » LIt
LB, BERERUAOERCIRAS ZERBED HNEH
DI BRSNS EOREL A B s D R Y,
(8 0°5%), 7 —7 2FAROET (8 0°2%),
B @D FeO OET (8 2%) Mo dshiz.

kG
UL, 55
27T, TOE
2. 2 B .#g B

CBUTWADOTRIZGD EEL, TTH — & VIS
G X TR LT

ABRERE I L 30mm §, T 50mm§, S 503
X 100
mn@aﬂg%ﬁut%%m&%%%mt.cmﬁﬁ
T 5~3mm ORNEEHM SR 2EAL, 400°C
RS, Tk b 51/min QHETHREZRELDD, #
zEODPﬂ“ﬂs%zﬁJIﬁbt Z iR % Fig. 1 WRLIC.
Mo No.1 X 11'H, No.2 & 12 BORKITH5S.
@K&éca<,N02&iNo1&&?b1ﬁﬁ@t
BPEG. Tibb, b — X UBHH LT OB
B S HICHEY 3 I CERRRTER 2 HE U THEO
BIE %520-£1 mm WCHHE L, 400°CC 3hr #TL, &
~+/ﬁmﬁmmomfﬁﬂbt,%@%%@Twh1

wWRL .
70 [‘
Q 60 Sinter size . £
E 3~5 mm Y 1’8’*
50
£ = 1=
[
40 i O ——f
qﬁ. ) 4 i ‘(,’
23 Y 7
“g 30 / /
e 7 /
S /
QU 2o ' /
/
S {
0. {_' O e (= —
(G . .___g;—,.—:ﬁ.— o— o— o
_O[ 1 | S [ I | |

0 O 20 30 40 507607 70'7 8O 90 100 .10

' T/'me ' (min) ’
Change of gas pressure dunng reduct1on at
400°C.

— 300 —

SlOz @LE.E}—F .

PEu



AUa

L

.,

&

D

&

LN

HABMME 71 OEBEAREERERE (1) 499

Table 1. - Degradation test with Gakushin’s reducing
apparatus (400°C % 3 hr).

Sample No. 1 2
Repeat of test | tst | 2nd | st | 2nd
Chemical :

2 T. Fe (%) 58493 59+38
composition . .
of Simtor FeO (%) 12476 1070
Size

Fedped : >12mm (912 [76°1 ] 7°1
distribution | 7 S mm | 60 |15'0 |17°7 |33
reduction(%) <6mm 1°9 8*0 82°3 566
Mean size after reduction . . . .

( mm) 18 06]15 77, 3331 5°76
Deposited carbon . . \ . .
(g/sample 20 g) 0°63|24°3 |14°68| 3°94

Table 2.  Results of degradation test.

Sample No. 1 2
Mean size before reduction (mm) 13 13
Mean size after reduction (mm) 6°32 240
Reducing temperature (°C) | 400 400
Reducing time . (hr) 3 3
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